B —

S-19 VENTERRA

PARTS MANUAL

MD5166

Serial Number:

Registration Number:

COPYRIGHT ©

RANS DESIGNS
4600 HWY 183 Alt
HAYS, KANSAS, USA 67601
785-625-6346
www.rans.com



RANS S-19 VENTERRA

REVISION FORM

Parts Manual

Revision #

Pages
Affected

Description

Date

Original

all

Original Issue

04/01/2011




RANS S-19 VENTERRA Parts Manual

PARTS MANUAL INDEX

EMPENNAGE (TAIL) GROUP ..ottt et e e e eees 02
WING ASSEMBLY ...ttt e e e s e e e r e e e e e e s s e e e 03
FLAP AND AILERON ASSEMBLY ...oiitiiiiiiiiiiiiiinieereee s srennsnnnennnsnnnnnnes 04
FUSELAGE — CENTER SECTION ...coiiiiiiiiiiiitiiieiieetieettieseeeeseee et eeessesssesssesssesssessneessseesnsenneennnes 05
FUSELAGE — FORWARD SECTION ....cuitiiiiiiiiiiiiii it 06
FUSELAGE — TAILCONE ...ttt nnnnnnnrnnnes 07
FUSELAGE — SYSTEMS ... 08
MAIN & NOSE GEAR ..ottt e e e e e e e s nnrnnnnnnnn s 09
WINDSHIELD AND CANOPY ...ttt ettt e et e et e e e e e e e e e e eeeeeeeeeeeeeees 10
SEAT ASSEMBLY AND INSTALLATION ...t 11
OPTIONAL INTERIOR ... 12
ENGINE INSTALLATION . ...ttt e e e e e 13
SPINNER & COWLING INSTALLATION ... 14

04/01/2011



RANS S-19 VENTERRA Parts Manual

02 - EMPENNAGE (TAIL) GROUP

VERTICAL STABILIZER FRAME ASSEMBLY ..o 02-01 - 02-02
VERTICAL STABILIZER SKIN INSTALLATION ......covviiiiiiiiiiiiiiiiiiieeeeeeeeee 02-03 - 02-04
VERTICAL STABILIZER INSTALLATION ...ooriiiiiiiiiiiieieieeeeeeeeeeeeeeeeeeeeeeeeeeee e 02-05 - 02-06
RUDDER FRAME ASSEMBLY ....ottiiiiiiiiiiiiiiiiiiiiiiieiiiisieenieeineesseesneeessesseeennensneenne 02A-01 - 02A-02
RUDDER SKIN INSTALLATION ..ot 02A-03 - 02A-04
RUDDER INSTALLATION ...cceieettieeieeeiieeeieeeeeeeeeeseeesseessesnseesneensnesnnennnennnennnnnnnnennes 02A-05 - 02A-06
STABILATOR FRAME ASSEMBLY #L.....coiiiiiiiieeeiiiieee e 02B-01 - 02B-02
STABILATOR FRAME ASSEMBLY #2....co oo 02B-03 - 02B-04
STABILATOR FRAME ASSEMBLY #3 ... 02B-05 - 02B-06
STABILATOR SKIN INSTALLATION ..ot 02B-07 - 02B-08
STABILATOR INSTALLATION ...t 02B-09 - 02B-10
ANTI-SERVO/TRIM TAB ASSEMBLY .....cttiiiiiiiiiieiiiiite et 02C-01 - 02C-02
ANTI-SERVO/TRIM TAB INSTALLATION ....cciiiiiiiiiiieeeeee et 02C-03 - 02C-04

04/01/2011



1102/10/v0

ATAINASSY AINVUA d4ZT'TId VLS "TVOILLYdA

VIIHINAA 61-S SULSR I

G8/vdN

ZAATLLE LR

SO
5 AN o

7 LR

"y

\ \ /ACEFANREL L LY N LA —

S LML TRE TRRRRR

/\//_\

—
(o]

MR N

10-¢0



RANS S-19 VENTERRA - Vertical Stabilizer Frame Assembly

PAGE 02-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 18
2. Vertical Stabilizer Tip Bulkhead KPVS0070 1
3. Vertical Stabilizer Rib #1 KPVS0059 1
4. 3/16" Thick Washer AN960-10 4
5. 3/16" Tensile Nut AN365-1032A 4
6. Plate Reinforcement KPVS0078 1
7. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 37
8. Vertical Stabilizer Hinge KPVS0077 2
9. Flange Bushing KSAC0019-3 2
10. 3/16" Bolt AN3-5A 4
11. Channel - Stabilizer Rear Spar KPVS0066 1
12. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 3
13. Vertical Stabilizer Rib #2 KPVS0072 1
14 . Channel - Stabilizer Front Spar KPVS0065 1
15. Vertical Stabilizer Rib #3 KPVS0058 1
16 . Vertical Stabilizer Rib #5 KPVS0064 1
17 . Vertical Stabilizer Rib #4 KPVS0073 1
18. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 43
19. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 3
20. Vertical Stabilizer - Rib Stiffener KPVS0061 1
21. Vertical Stabilizer Rib #6 KPVS0056 1
22 . Vertical Stabilizer - Rib Stiffener - RH KPVS0062-R 1
22 . Vertical Stabilizer - Rib Stiffener - LH KPVS0062-L 1
23. Vertical Stabilizer Rib #7 KPVS0057 1
24 . 1/8" Aluminum Rivet - Cherry Q AAPQ-41 19
25. Vertical Stabilizer Plate - Front Spar KPVS0067 1
26 . Vertical Stabilizer Plate - Rear Spar KPVS0060 1
27 . Stabilizer Spar - Reinforcing Angle - LH KPVS0069-L 1
27 . Stabilizer Spar - Reinforcing Angle - RH KPVS0069-R 1
28 . Rib Reinforcement KPVS0079 1
29. Vertical Stabilizer Spar Stiffener KPVS0080 1
30. S-19 Assembly Manual on CD - Empennage S-19 Assembly Manual 1

4/1/2011



1102/10/v0

NOILVTITV.LSNI NIDIS d9Z1'Td VLS 'TVOLLIdA

VIIALINAA 61-S SUULER J

98.vdAN

(off W3l OL¥0—1691 X3IAV SYIHIO TI¥) NMOHS SV 13AIMx

€0-¢0



RANS S-19 VENTERRA - Vertical Stabilizer Skin Installation

PAGE 02-04

# DESCRIPTION PART NUMBER QUANTITY
1. Vertical Stabilizer Side Skin KPVS0074 2
2. Vertical Stabilizer - Skin Stiffener * KPVS0068 1
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 40
4, 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 10
5. Vertical Stabilizer FWD Skin KPVS0075 1
6. 1/8" Aluminum Rivet - Avex 1691-0410 349
7. Vertical Stabilizer Tip KPVS0071 1
8. Vertical Stabilizer Jig - Tip KPVS0082 2
9. Vertical Stabilizer Jig - Root KPVS0081 2

* Builder modifies.

4/1/2011



1102/10/70

NOILVTIVLSNI d4ZI'TTd VLS "TVOILLYdA
VIIALNIA 61-S SLULSR I

996vdAN

G0-¢0



RANS S-19 VENTERRA - Vertical Stabilizer Installation

PAGE 02-06

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 4
2. 3/16" Thin Washer AN960-10L 4
3. Flange Bushing KSAC0019-3 2
4, 3/16" Thick Washer AN960-10 8
5. 3/16" Tensile Nut AN365-1032A 8
6. Vertical Stabilizer Hinge KPVS0076 2
7. 1/4" Thin Washer AN960-416L 2
8. 3/16" Bolt AN3-7A 2
9. 1/4" Bolt AN4-7A 2
10. 3/16" Bolt AN3-6A 2
11. 1/4" Tensile Nut AN365-428A 2
12. Edge Trim X1011 6 ft.

4/1/2011



1102/10/¥0

10-V20

= mg

S ¢

)

s

=

- [f

S &

z L

> <

>

2E . )

1= A AT )
=2 %7 P\
< YA ,/////////W XX ,/////////VV\ /

LLLYON
<
=
-
R



RANS S-19 VENTERRA - Rudder Frame Assembly

PAGE 02A-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 50
2. Rudder Trailing Edge KPRDO0072 1
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 29
4, Rudder Tip Rib KPRDO0064 1
5. 3/16" Shear Nut AN364-1032A 4
6. 3/16" Thin Washer AN960-10L 4
7. Rudder Spar Reinforcement KPRD0063 1
8. Rudder Spar KPRDO0070 1
9. Rudder Hinge KPRDO0025 2
10. 3/16" Bolt AN3-4A 4
11. Flange Bushing KSACO0019-3 2
12. Rudder Rib #2 KPRDO0068 1
13. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 3
14 . Rudder Rib #1 KPRD0067 1
15. Plate Reinforcement KPRDO0066 1
16. Rudder Plate KPRD0065 1
17 . Rudder Torque Tube KPRDO0071 1
18. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 17

4/1/2011



1102/10/¥0

NOILVTIV.LSNI NIXS d4addNd

8//¥ANW

VIIAINAIA 61-S SIS

LL/

O
€0-veo

W

\/

///////////////////

ATENISSY JAVHS /

d3ddnyd Ol ¥343y



RANS S-19 VENTERRA - Rudder Skin Installation

PAGE 02A-04

# DESCRIPTION PART NUMBER QUANTITY
1. Skin Stiffener * KPRDO0069 2
2. Rudder Skin * KPRDO0073 2
3. 1/8" Aluminum Rivet - Avex 1691-0410 309
4, Rudder Closeout Rib KPRDO0076 1
5. Rudder Strap KPRDO0074 1
6. Wood Screw PPP4-387 4
7. Rudder Jig - Center KPRDO0075-1 1
8. Rudder Jig - Root KPRDO0075-2 1
9. Rudder Jig - Tip KPRDO0075-3 1

10. Rudder Jig - Tip Angle KPRDO0075-4 1

11. 1-1/4" x 95" Tubing*>* e 0

* Builder modifies.
** Builder Supplied

4/1/2011



1102/10/¥0

NOILVTITV.LSNI d4ddnd
¢/0SaN VIIAINAA 61-S SLULER J

S3dIs
H108 d04 TTvOIdAL

J3033N SV
d3IHSYM Aav «

G0-vco



RANS S-19 VENTERRA - Rudder Installation

PAGE 02A-06

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-11 1
2. 3/16" Thin Washer AN960-10L 8
3. 3/16" Castle Nut AN310-3 4
4, Cotter Pin - Small MS24665-134 4
5. 3/16" Bolt AN3-10 1
6. 3/16" Thick Washer AN960-10 6
7. 3/16" Bolt AN3-4A 3
8. 3/16" Shear Nut AN364-1032A 3
9. Rudder Horn KPRDO0O078 1
10. 3/16" Bolt AN3-5 2
11. Flange Bushing KSACO0019-3 1

4/1/2011



[# A TdINASSY HINVIA dOLVIIdV.LS

1102/10/v0

OIf JOLV11avLS
FIYMAAVYH d3INddNsS 43d11Ngx

VIIdAILNIA 61-S SLULSR S

L8/YAN

10-9¢0



RANS S-19 VENTERRA - Stabilator Frame Assembly #1

PAGE 02B-02

# DESCRIPTION PART NUMBER QUANTITY
1. Stabilator Rib - #4,5 & 6 KPHS0050 6
2. Stabilator Rib - #2 & 3 KPHS0051 4
3. Stabilator Spar - Angle KPHS0043 2
4, Stabilator Spar KPHS0042 1
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 18
6. Stabilator - Nose Rib KPHS0052 12
7. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 64
8. Stabilator - Plate KPHS0055 1
9. Angle Stabilator Hinge KPHS0058 4
10. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 8
11. 3/16" Bolt AN3-5A 8
12. 3/16" Shear Nut AN364-1032A 8
13. 3/16" Thin Washer AN960-10L 8
14 . Stabilator Spar - Bar KPHS0044 2
15. Stabilator Jig KPHS0067-1 1
16. Stabilator Jig KPHS0067-2 1
17 . Stabilator Jig KPHS0067-3 6
18. Stabilator Jig KPHS0067-4 2
19. Stabilator Jig - Spacer Block KPHS0067-5 2
20. Stabilator Jig - Spacer Block KPHS0067-6 2
21 . Stabilator Jig - Spacer Block KPHS0067-7 2
22 . Stabilator Jig - Spacer Block KPHS0067-8 4
23. Stabilator Jig - Angle KPHS0068 2

4/1/2011



G ANTAINASSY HINVId dOLVIIAVLS
VIIAILNHA 61-S SLULER T

L8/YAN

Z900SHJM JFON3IH343d

Z900SHdM 3JONIHIH43Y

990,500

*
A
<
m
_‘
()]
_‘
T
X
(@)
(e
()
T
N
0
T
(@]
(@]
(@]
()]
v
—
N
v

1102/10/v0

€0-9¢0



RANS S-19 VENTERRA - Stabilator Frame Assembly #2

PAGE 02B-04

# DESCRIPTION PART NUMBER QUANTITY
1. Rear Balance Tube Attach KPHS0059 2
2. Torque Box Channel KPHS0046 1
3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 15
4 . Actuator Horn - LH KPHS0056-L 1
4 . Actuator Horn - RH KPHS0056-R 1
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 17
6. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
7. Lead Balance Weight*>* e 0
8. 3/16" Thick Washer AN960-10 2
9. 3/16" Shear Nut AN364-1032A 3
10. Channel - Stabilator KPHS0057 1
11. Balance Arm KPHS0060 1
12. 3/16" Bolt AN3-15A 3
13. 3/16" Thin Washer AN960-10L 2
14 . Horn Reinforcement * KPHS0074 1
15. 1/4" x .028 x 7/8" Bushing ** KAAC0044-2 0

* Builder modifies.

** Builder fabricates from raw stock.

*** Builder Supplied

4/1/2011



¢# A'TdINASSY HINVEd dOLVIIdV.LS
VIIALNHA 61-S SUULER I

L8LYAN

=
o
_|
m
©o
X
2 m
g
T
ol
—m
m
n o
X
cm
gl
W)
>0
3=
S
m
W)

1102/10/¥0

G0-920



RANS S-19 VENTERRA - Stabilator Frame Assembly #3

PAGE 02B-06

# DESCRIPTION PART NUMBER QUANTITY
1. Stabilator - Rear Spar KPHS0078 1
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 4
3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 30
4, 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
5. Stabilator Rib - #1 KPHS0079 2
6. Stabilator Hinge Support - Inner KPHS0048 1
7 . Stabilator Hinge Support - Outer KPHS0049 2

4/1/2011



1102/10/v0

NOILVTIVLSNI NDIS dOLVIIdV.LS
28/ %N VIIAILNAIA 61-S SULULER J

INIWHOVLLY dIL JOLV1I8VLS d04 13AId TIVOIdAL s

(OL—=1691 X3AV SIAIM H3IHLO TIV) NMOHS SV LIAIY *x

ALIGVIO d04 SNIMS
d3IMOT ANV d3ddn OINI
N3IX0d49 ONI3g SV
NMOHS SNIMS d3Z1MIgVLS«

4 £0-820



RANS S-19 VENTERRA - Stabilator Skin Installation

PAGE 02B-08

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 65
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 110
3. Stabilator Skin - FWD KPHS0063 2
4. Stabilator Skin - AFT - LH KPHS0064-L 1
4 . Stabilator Skin - AFT - RH KPHS0064-R 1
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 45
6. Stabilator Plate - Top KPHS0061 1
7 . Stabilator Tip KPHS0066 2
8. Stabilator Plate - Bottom - LH KPHS0062-L 1
8. Stabilator Plate - Bottom - RH KPHS0062-R 1
9. 1/8" Aluminum Rivet - Avex 1691-0410 942
10. Skin Stiffener #1 * KPHS0065 1
11. Skin Stiffener #2 * KPHS0069 1
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 60
13. Stabilator Tip Stiffener Strip KPHS0070-1 4
14 . Stabilator Tip Stiffener Strip KPHS0070-2 2
15. Stabilator Tip Stiffener Strip KPHS0070-3 2
16. Trim Tab Hinge * KPHS0080 1
17. 3/32" Aluminum Rivet 40APR1/8 88

* Builder modifies.

4/1/2011



1102/10/v0

[RARINIET S-19 VENTERRA
STABILATOR INSTALLATION

MD4965



RANS S-19 VENTERRA - Stabilator Installation

PAGE 02B-10

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Shear Nut AN364-428A 2
2. 1/4" Thin Washer AN960-416L 4
3. 1/4" Thick Washer AN960-416 2
4. 1/4" Bolt AN4-11A 2

4/1/2011



1102/10/%0

>

* SEE DETAIL BELOW
(TYPICAL FOR BOTH SIDES)

(RREIMNIES S-19 VENTERRA
ANTI-SERVO/TRIM TAB ASSEMBLY

MD5011

10-020



RANS S-19 VENTERRA - Anti-Servo/Trim Tab Assembly

PAGE 02C-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 14
3. Trim Tab Hinge Support KPTRO0037 2
4., Trim Tab Spar KPTR0052 1
5. Trim Tab Hinge Support KPTR0036 1
6. Trim Tab Rib - RH KPTR0032-R 3
6. TrimTab Rib - LH KPTR0032-L 3
7. Trim Tab Rib - RH KPTR0034-R 1
7. TrimTab Rib - LH KPTR0034-L 1
8. Spacer Plate * KPTR0040 1
9. Trim Tab Skin KPTRO0051 1
10. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 2
11. 3/32" Aluminum Rivet 40APR1/8 8
12. 1/8" Aluminum Rivet - Avex 1691-0410 160
13. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 10
14. Trim Tab Hinge * KPHS0080 0
15. 1/8" Aluminum Rivet - Cherry Q AAPQ-45 4
16. #8 Single-Ear Nut Plate MS21051-08 4

* Builder modifies

4/1/2011



1102/10/%0

REFERENCE STABILATOR SKIN INSTALLATION

REFERENCE TRIM TAB INSTALLATION

RAFRINIES S-19 VENTERRA
ANTI-SERVO/TRIM TAB INSTALLATION

MD5012

€0-0¢0



RANS S-19 VENTERRA - Anti-Servo/Trim Tab Installation

H

DESCRIPTION

PAGE 02C-04

* Builder modifies

PART NUMBER QUANTITY
1. Trim Tab Hinge Pin * KPHS0080 0
2. Trim Tab Horn - LH KPTR0046-L 1
3. Trim Tab Horn - RH KPTR0046-R 1
4., #8 Trusshead Screw AN526-832R6 4
5. Safety Wire e 0
6. Spacer Plate KPTR0039 1

4/1/2011



